

Client:

Test Type:

Pacifico Minerals

Composite Head Assays/ Assay by Size Fraction (after crushing)

WM179591 20 360

0794BH/204635	181017		Al	As
METHOD		Li Borate fusion - XRF analysis	XRF78S	XRF78S
LDETECTION			0.01	0.01
UDETECTION			100	10
UNITS		Test/ Sample Description	%	%
0794BH/128561		Master Composite "A" - Head Assay	5.99	X
0794BH/128562		Master Composite "B" - Head Assay	5.99	X
0794BH/128577		Comp. A: +12.5mm	5.55	X
0794BH/128578		Comp. A: +6.3mm	5.22	X
0794BH/128579		Comp. A: +3.35mm	4.7	X
0794BH/128580		Comp. A: +1.70mm	4.14	X
0794BH/128581		Comp. A: +0.85mm	4.54	X
0794BH/128582		Comp. A: -0.85mm	6.65	X
0794BH/128583		Comp. B: +12.5mm	7.98	X
0794BH/128584		Comp. B: +6.3mm	7.85	X
0794BH/128585		Comp. B: +3.35mm	6.59	X
0794BH/128586		Comp. B: +1.70mm	5.89	X
0794BH/128587		Comp. B: +0.85mm	5.39	X
0794BH/128588		Comp. B: -0.85mm	5.14	X
*REP-0794BH/128561			-	-
*STD-GBM910-7			-	-
*BLK-BLANK			-	-
*REP-0794BH/128580			4.14	X
*STD-REE-1			3.58	0.01
*BLK-BLANK			X	X

"X" denotes below detection limit

W	Y	Zn	Zr	CN_Cu	SUL_Cu	TOT_Cu
XRF78S	XRF78S	XRF78S	XRF78S	SQL84V	SQL84V	SQL84V
0.01	0.01	0.01	0.01	2	10	2
100	100	100	100	10000	16000	50000
%	%	%	%	PPM	PPM	PPM
X	X	X	0.01	158	15500	135
X	X	X	X	116	11100	357
X	X	X	X	-	-	-
X	X	X	X	-	-	-
X	X	X	X	-	-	-
X	X	X	X	-	-	-
X	X	X	X	-	-	-
X	X	X	X	-	-	-
X	X	X	X	-	-	-
X	X	X	X	-	-	-
X	X	X	X	-	-	-
X	X	X	X	-	-	-
X	X	X	X	-	-	-
X	X	X	X	-	-	-
-	-	-	-	160	14700	136
-	-	-	-	1690	1870	1410
-	-	-	-	4	10	X
X	X	X	X	-	-	-
0.04	0.56	0.2	1.91	-	-	-
X	X	X	X	-	-	-